The Republic of Uganda

MINISTRY OF WATER AND ENVIRONMENT

Directorate of Water Development

Rural Water and Sanitation Department

EMPLOYER:

MINISTRY OF WATER AND ENVIRONMENT

PROJECT:

INTEGRATED WATER  MANAGEMENT  AND
DEVELOPMENT PROJECT (IWMDP)

CONTRACT TITLE:

CONSTRUCTION OF THE ALA-ORA WATER SUPPLY
AND SANITATION SYSTEM IN FOUR LOTS (4)

LOT1 : NYAGAK (INTAKE,WATER TREATMENT
PLANT,ANYIRIBU AND NDIRIBA) WATER SUPPLY AND
SANITATION SYSTEM

COUNTRY:

UGANDA

PROJECT ID NO.

P163782

RFB NO.

LOT1:MWE/WRKS/22-23/xxxxx

BIDDING DOCUMENTS

VOLUME 3 -1 (TECHNICAL SPECIFICATIONS (NYAGAK
(INTAKE,WATER TREATMENTR PLANT,ANYIRIBU AND NDIRIBA)
WATER SUPPLY AND SANITATION SYSTEM)




VOLUME 2: SPECIFICATIONS
[...]
A 1= 1 o o [T PP OPPPPROPPPPRN 238
7.18 FAILURE TO TEST PIPEWORK ........ooeeeeeecccccreereeeessscccsnnneneeesssssessnnnnnsesssssanes 241
7.19 CLEANLINESS AND STERILISATION OF POTABLE WATER MAINS ............. 241
7.20 CATHODIC PROTECTION ......cccoiiiiiirneereeeiircccsnnnnneeeesssssessssnssseesssssssssssnnnsesesssanes 242
7.21 PAYMENT FOR PIPELAYING.........erreeeeiicccrnneereeeesssssesssnnnneeesssssessssnnnnsesssssanes 242
8 SANITATION FACILITIES........co o eeeeeeeeeeereeeerererereeereseeesseesssessssseessssssssssssssasaneenns 243
9 ENVIRONMENTAL SPECIFICATIONS. ........ccooorrreniiinincneneneesssssssssssnnnnens 244
9.1 GENERAL REQUIREMENTS ........ootiiiiiiiicccrnerreeseessccsssnsnneeeesssssessssnsnseesssssssssssnnns 244
9.1.1 Site Establishment and Management .............oouiiiiii e 244
9.1.2 HOUSEKEEPING ... 244
9.1.3 Demarcated areas and fEeNCING ..........oooiiiiiiiiiiie e 244
9.14 Fire risk and BUrNiNg ..o 245
9.1.5 Storage of fuel and other materials ... 245
9.1.6 Control of damage to plants, trees and animals .............cccccooeiiiiiiieiic e, 245
9.1.7 Destruction of plants and tre€s ..........oooiiiiiiiii 245
9.1.8 Disturbance Of @niMalS........oooiiiiiiiee e 245
9.2 CONTROL OF DAMAGE TO SOIL AND WATER......cccceetiiiccreereeeeesecccccnnneneenns 246
9.2.1 fL o] o1To | SO PPSRSRPRRR 246
9.3 CONTROL OF POLLUTION ....ccotiiiiiiiiiienrieeeniiccesennnneesssssesssssnnseesssssssssssannnssenes 246
9.3.1 L7 =T - | PSR 246
9.3.2 S Yo | PSP SPPRROOPPP 247
9.3.3 LA = T SRS 247
9.34 AT e e — e e e e e ——— e e et ——e e e e ——ee e et taeeeaaa—aeeeaabaeaeaanraeaeeanres 247
9.4 MANAGEMENT OF WASTE.......cccoitiiiicrerreeieircccccsnneeeeesesssesssssnseesesssssssssnnnsssens 247
9.41 TS To [P PPRRPP 247
9.4.2 WASTEWALET ... ..t e e e e e e e e e e ae e e e s 247
9.4.3 S To] [T BT = T3 SRR 248
944 HazardoUs WaSte.......ccooo e 248
9.5 MANAGEMENT OF STORMWATER AND EROSION ..........ovreeeiericcccnnneeeeen, 248
9.51 RS 0] 4 IR Y= Y PR SOPPRRPR 248
9.5.2 107 ] a1 10} o) i =1 {011 (o o 1RSSR 249
9.6 REHABILITATION.......ccoiiiiireeeetrrrccrnerreeeesssssssssenneseesssssssssssanneesesssssssssannnneanes 249

15



VOLUME 2: SPECIFICATIONS

1 DESCRIPTION OF THE WORKS

1.1 LOCATION AND BACKGROUND OF THE PROJECT

The Ministry of Water and Environment has received financing from the World Bank toward the
cost of the Ala-Ora Water Supply System and intends to apply part of the proceeds toward
payments under the contract for the Construction of Nyagak Water Supply System.

The construction works of Nyagak Water Supply System in Anyiribu, Offaka, Okollo, Pawor and
Ogoko Sub-counties in Madi-Okollo District in Northern Uganda.

1.2 THE SCOPE OF WORKS

The scope of work for the 3,009m?3/ day water supply system is described below.

¢ Intake works comprising of a diversion weir across River Nyagak, Intake channel,
Intake sump and the raw water gravity main of a flow rate of 137m?hour with head
difference of 15m.

e Water Treatment Works of 3,009m?®/day output capacity comprising of reinforced
concrete units including:

(0]

O O O O O O O O

O

Twin chamber coagulation/Flocculation,
2 No. Sedimentation Tank unit,
2 No. Rapid gravity sand filtration unit,
Chlorination unit,
60m? underground treated water storage tank,
Coagulation and disinfection chemicals dosing units,
Sludge drying bed, and
100
50m? hot pressed steel section panel backwash tank on 1m dwarf wall
above ground level,
Air blowers for backwash system,
Buildings including:
= 10.1 x 4.9m generator and pump house for the backwash pumps
and air blower
= Office / Laboratory building
Site drainage works
External works including:
= Access road and parking
= Landscaping
= Chain-link fencing on concrete posts,
= Metallic frame gate and guard house
=  Walkways paved with 80mm thick pre-cast concrete pavers laid on
well compacted gravel earth material and sand base material.
= Stone masonry retaining walls

e Power supply including:

o

Generator set for emergency during backwash

e Water tanks

o

Hot pressed section steel panel water storage elevated tanks installed on
metallic structures at the following location:

16



VOLUME 2: SPECIFICATIONS

Tank Name Capacities m? R fr?nn)w e
Ndiriba 296 1
Anyiribu 84 15
Nyagak 84 15
e Transmission Pipelines
) CIITED Pressure Pipe
Gravity mains Diameter ) pe Length(m)
Rating Material
(mm)
Transmission line DN300 PN10 DI 8,053
1(WTP to Anyiribu DN250 PN10 DI 7,320 | 15,980
Tank) DN200 PN10 DI 607
Transmission Line 2 0D225 PN16 uPVvC 6,647
(Offaka Junction to 9,839
Ndiriba Tank) 0D225 PN10 uPVvC 3,192
Transmission line 3
(Anyaribu Tee to OD90 PN10 HDPE 100 100
Anyaribu Tank)
Total Length of gravity transmission lines 25,919

1,700m OD 63 PN10 Pumping Transmission main to Nyagak Community
e Distribution Pipelines

The distribution pipelines are summarized below.

Tank Dl(ar:'lme;er m::szal Length (m)
OD 200/PN10 uPVvC 181
Ndiriba Tank supply area OD 125/PN10 uPVvC 11,865 26.282
network OD 110/PN10 uPVvC 11,332 ’
OD 75/PN10 HDPE 2,904
OD 160/PN10 uPVvC 66
OD 110/PN10 uPVvC 2,410
Anyaribu Tank supply area OD 90/PN16 uPVvC 3,478 13,225
OD 90/PN10 HDPE 1,720
OD 63/PN16 HDPE 5,551
Nyagak Community supply OD 63/PN10 HDPE 100 300
area OD 50/PN10 HDPE 200
Total length of distribution lines 39,807

e Service Connections
o 972 service connections.

o 45 Public stand post

e Sanitation

17



VOLUME 2: SPECIFICATIONS

o 1 No. Blocks of water borne toilets with septic tanks in public places. Each block
consists of 2 stances with a bathroom and urinal for males 5 stances for females
with a bathroom including 1 stance for persons with disabilities and a store.

o 2 No. Blocks of lined VIP toilets in schools. Girls block consists of 5 stances
including 1 stance for persons with disabilities. Boys block consists of 4 stances
including 1 stance for persons with disabilities.

Water Offices
o 2 No. Water Offices

18



VOLUME 2: SPECIFICATIONS

2 PARTICULAR SPECIFICATIONS

2.1 General Description of the Works

The Nyagak Water Supply and Sanitation Project is located in Northwest of Kampala city,
approximately 420 Km respectively from Kampala City for the supply area, in West Nile

Region.

The Works include for the provision of all permanent and temporary material, equipment, tools,
consumables, labour and supervision and all other resources necessary for the complete and
proper execution of the Works as specified and in accordance with the Contract.

All goods and materials to be incorporated in the Works shall be new, unused, of the most recent
or current models, and incorporate all recent improvements in design and materials unless
provided otherwise in the Contract.

The Works comprise:

¢ River Abstraction and Intake Chamber

48m long reinforced concrete Flow Diversion Weir.

Intake Chamber consisting of 2No. chambers of 1.0x1.0x2.4m (LxWxH)
including 30 and 10mm aperture stainless steel Coarse and Fine
Screens respectively.

7.6km DN300mm steel raw water gravity main

e Construction of 3,009m3/d Water Treatment Plant

1,262m?® concrete in water retaining structures
50m? elevated pressed steel tank
301m? single-storey buildings (5n0)
Pumping plant; 2 x 1.84kW, 2 and 2 x 11kW blower.
2 x 65L/hr, 2 x 69L/hr and 2 x 125L/hr. gravity dosers.
Solar PV System
e Array size — kWp
e Panels - 48 Nr.
e Array size (series x parallel) — Varies with demand

e Laying of primary Transmission pipelines

8.05km DN300 Steel pipe gravity main
7.32km DN250 Steel pipe gravity main.
0.61km DN200 Steel pipe gravity main.
3.192km OD225 PN10 uPVC pipe gravity main.
6.647km OD225 PN16 uPVC pipe gravity main.
0.10km OD90 PN10 HDPE pipe pumping main
1.70km OD90 PN10 HDPE pipe pumping main

¢ Installation of Storage Reservoir Tanks

19



VOLUME 2: SPECIFICATIONS

= 2nr x 84m3 pressed steel reservoir on 15m steel tower.
= 296m? pressed steel reservoir on 1.0m stub walls

¢ Laying of primary distribution pipelines

= (0.18km OD200 PN10 uPVC pipe gravity main
= 0.066km OD160 PN10 uPVC pipe gravity main
= 11,865km OD125 PN10 uPVC pipe gravity main
= 13.74km OD110 PN10 uPVC pipe gravity main
= 3.478km OD90 PN16 HDPE pipe gravity main
= 1.72km OD90 PN10 HDPE pipe gravity main
= 2.9km OD75 PN10 HDPE pipe gravity main
= 5.55km OD63 PN16 HDPE pipe gravity main
= 0.01km OD 63 PN 10 HDPE pipe gravity main
= 0.2km OD50 PN10 HDPE pipe gravity main
e Laying of secondary water distribution pipelines, service lines and

consumer connections (Provisional Quantities)
= 1.9km HDPE PN10 (OD90 — OD32)

= 52.3km HDPE PN16 service lines (OD25 — OD20)
= 972 On-site Yard Tap water connections

= 45 public multi-tap standpost

= Supply of pipe fittings

e Town Water Office
* 2nr x 82m? building and ancillary structures
= Supply of office furniture and equipment
e Public Sanitation:
= 1nr public waterborne toilet block with ancillary services.
= 2nr Ventilated Improved Pit Latrines (VIPs)

2.2 Setting out and Surveys of Properties, Lands and Crops

The Contractor shall be responsible for setting out the Works. The Contractor shall provide
the Project Manager with the details of all the property that may be destroyed in the course of
the execution of the works, four weeks prior to commencing works in the affected areas. The
Employer shall not be held liable for any delays in the works arising from late presentation of
this information to the Project Manager or delays arising out of inaccuracies of the information
presented by the Contractor to the Project Manager.

20



VOLUME 2: SPECIFICATIONS

2.3 River Flow Diversion Weir

The river flow diversion weir works are shown on drawings NYA/INT-001. The works comprise
excavation to a level 1.5m below the current river bed level. It is envisaged that a cofferdam
will be constructed for this work. The weir is of insitu reinforced concrete construction rising
to elevation 0.1m above the weir in the intake chamber.

2.4 Raw Water Intake Structure

The raw water intake chamber works are shown on drawings NYA/INT-002.

The works comprise excavation to elevation 0.5m below current river level. It is envisaged
that a cofferdam will be constructed for this work. The chamber is of insitu concrete
construction rising to elevation 1.5m above highest recorded flood level.

The intake structure comprise of a 4.8m long x 1.0m wide rectangular training channel to direct
flow into the 2nr. x 1.0 x 1.0m x2.9m screening chambers (1nr. coarse + 1nr, fine). The training
channel base is of two profile i.e a 1.5m long flat section at the beginning that flashed with the
river weir upstream apron. The second section of the profile slants away from the intake
chamber weir. The coarse screen chamber empties into the fine screen chamber through a
DN300 penstock. The fine screen is to be fitted with a DN300 penstock for flushing/ cleaning
and a DN300 steel raw water pipe with a corresponding strainer.

2.5 Raw Main

The details of the raw water gravity mains are given in the Drawing NYA/RWM-001.

The works comprise laying and testing 0.5km DN300mm and 5.8km DN250mm pipeline from
intake to the treatment plant. Majority of the works proceed through the wilderness with dense
to light vegetation, rocky grounds and varying terrain which will require the Bidder to acquaint
her/himself with the nature/ conditions of the route so as to come up with the competitive pipe
laying rate. The Designer has carried out limited "geotechnical investigation to guide the bidder
on the nature of the ground.

The main is installed with DN50 double acting anti-shock air valves and washouts in DN8Omm
as appropriate.

2.6 Water Treatment Plant

The water treatment plant is drawings NYA/WTP- 001 to NYA/WTP- 017.

The plant is designed for 3,009m?®/d operating on 24-hour basis to meet the maximum day
demand and treatment plant use.

The system components are as follows:
« Raw water inlet
e Alum dosing
« Coagulation and Flocculation
« Sedimentation,

21



VOLUME 2: SPECIFICATIONS

Filtration and backwash,

Disinfection, PH correction and contact tank,
Wastewater clarification chamber.

Sand storage

Ancillary buildings and site works

2.6.1 Site Works

The site works are shown on the General Arrangement Drawing NYA/WTP-001 series and
include the following:

e The earthworks necessary for construction of the works.
e The inter-connecting pipework and channels

e Sampling points.

e Drainage.

e Road works.

Earthworks

The Contractor shall strip the topsoil from the site and set aside for re-use when landscaping
on completion of the construction works. The Contractor shall excavate for the structures
from the stripped surface level to the extent of the formation levels given in the drawings.

Inter-connecting pipework
The inter-connecting pipework shall be in Ductile Iron, uPVC or HDPE or PPR to the sizes
given in the layout drawings.

A DN150 bulk water meter and butterfly valve shall be installed on the backwash water supply
main to set the flow to the required rate. The meter shall accurately register within + 0.5% of
the flow range.

All pipelines connecting to structures shall have flexible couplings outside the structures to
take movements in the structures. This shall be of the Viking Johnson maxi type or similar.

Inlet Stilling Chamber
The raw water enters the treatment works through the Inlet Stilling Chamber. The chamber

shall break the pressure of the raw water leading to the chamber for alum dosing.

Sampling taps

The Contractor shall install 4-nr standpipes of DN25 Gl pipes (complete with fittings), to enable
sampling through the treatment process. The standpipes shall rise to a height not exceeding
0.9m above the ground. The sampling points are on the following mains:

= Raw water main -1nr.
= Clarified water line  —1nr.
= Filtered water line —1nr.

=  Treated water main — 1nr.

Drainage

22



VOLUME 2: SPECIFICATIONS

Drainage pipework shall be provided to take all the overflows, washwater and drains from the
structures. The drains shall be laid to even fall, and shall ensure a velocity of at least 1m/s.
The manholes shall be finished at least 0.3m above the general ground.

The Contractor shall construct a 2nr. septic tank with soak pit to take the wastewater from the
Office block and Staff Housing and Chlorine House respectively.

Sludge drying beds

The Contractor shall construct 2nr. 3.0 x 3.0 x 1.8m dewatering and sludge drying beds to
handle the chemical wastewater and overflows from treatment works. Details are shown in
Drawing NYA/WTP-011.

Roads and parking areas
The Contractor shall construct the road and parking areas within the Treatment Plant as shown

on drawings to give a final surface of concrete pavers and lined with precast concrete road
kerb at the edges. The roads and parking areas shall be constructed on firm ground base.
Where an imported sub-base is required, this shall be compacted as provided for in the
general specifications. The works shall be laid out to enable rapid drainage of run-off, and at
the appropriate location, drainage channels and culverts shall be provided.

Site security
The site shall be fenced and provided with a vehicular and pedestrian access gate, as shown
in the general drawings NYA/WTP-001.

2.6.2 Alum Dosing Platform, Flocculator and Sedimentation Tanks

Details of the Alum Dosing Platform, Flocculator and Sedimentation tank are shown on
drawings NYA/WTP/003 to NYA/WTP-005.

The alum dosing platform is a reinforced structure with timber roof structure and clay roofing
tiles. The floor is to be treated with a floor sealer as Sikafloor® Proseal installed as per
manufacturer’s instructions. The platform houses the mixing tanks and doser.

Chemical storage will be in two separate buildings of the following storage areas:-
e Alum — 10m?, single room.

e Chlorine — 15.4m? and Soda ash — 15.4m? on one building with separate rooms
for each chemical.

Chemical mixing will be carried out every 24 hours. Both alum and chlorine stock solutions will
have a strength of 10%, whereas soda ash will have a strength of 1%

Each chemical shall be provided with two mixing tanks and two dosers on a duty/ standby